
   

Clarke Power Generation, Inc.
8015 Piedmont Triad Parkway
Greensboro, N.C. 27409

Book: G131760 (4-2015)  Rev A

This manual contains important safety information.
Do not destroy this manual.
This manual must be available to the personnel who operate and maintain this machine.

PARTS MANUAL

    

RC60D

Generator Models



2



3

TABLE OF CONTENTS
Parts Book

TITLE PAGE

               Parts Ordering

GENERATOR PARTS

Engine and Engine Mounting. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8
Engine and Engine Mounting. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10
Engine Air Intake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11
Cooling System Parts  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12
Battery . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14
Exhaust Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15
Alternator, Alternator Mounting  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16
Alternator, Alternator Mounting  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17
Enclosure Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18
Enclosure Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20
Foam Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Fuel Tank Mounting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 23
Fuel Tank Piping  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 25
Central Drains  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 27
Control Panel - Digital  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28
Control Panel Assembly - Digital 1  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 29
Control Panel Assembly - Digital 2  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30
Control Panel Assembly - Digital 3  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 32
Control Panel Assembly - Digital 4  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34
Circuit Breaker Assembly. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 36
Receptacle Base Power Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38
Lighting and Break-Away Switch . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 39
Decal Location . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
Lifting Bail Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41
Frame and Running Gear Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 42
Drawbar, Standard Electric Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44
Running Gear, Standard Electric Brake. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45
Electric Brake Shoe . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 46
Recommended Spares & Service Kits . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47
Recommended Spares & Service Kits . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48

OPTION PARTS

Hydraulic Running Gear. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 50
Hydraulic Brake Lines  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 52
Hydraulic Brake Shoe  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 53
Hydraulic Drawbar . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 54
Frame and Skid Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 55
Camlock Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 56
Battery Charger . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 57
Block Heater  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 58
Battery Heater  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 59
3-Way Fuel Valve. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 60

 Wiring Diagrams



4

TABLE OF CONTENTS
Parts Book

TITLE PAGE



 

               Parts Ordering



GENERAL

This publication, which contains an illustrated parts breakdown, has been prepared as an aid 
in locating those parts which may be required in the maintenance of the unit. Always insist on 
genuine Clarke parts for your unit.

Clarke Power Generation can bear no responsibility for injury or damages resulting directly 
from the use of non-approved repair parts.

Clarke Power Generation service facilities and parts are available worldwide. Consult local 
yellow pages or visit: www.clarkegen.com.

Special order parts may not be included in this manual. Contact the Clarke Power Generation 
Parts Department with the unit serial number for assistance with these special parts.

Description

The illustrated parts breakdown illustrates and lists the various assemblies, subassemblies 
and detailed parts which make up this particular machine. This covers the standard models 
and the more popular options that are available.

In referring to the rear, the front or to either side of the unit, always consider the drawbar end 
of the unit as the front. 

Standing at the rear of the unit facing the drawbar (front) will determine the right and left 
sides.

Fasteners

Both SAE/inch and ISO/metric hardware have been used in the design and assembly of 
these units. In the disassembly and reassembly of parts, extreme care must be taken to avoid 
damaging threads by the use of wrong fasteners.

How To Order

Always specify the model and serial number of the unit.  Specify the part number and 
description.



7

 GENERATOR PARTS



8

Engine and Engine Mounting

3

12

14

2

3

5

6

8

9

11

10
7

9

7

4

1
13

1615



 9

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 G011053 Engine, Flex, RC60D 1
2 M22778070 Engine Mounting Bracket, LH 1
3 M36879492 Screw, Hex Flange M12 - 1.75 X 25 6
4 M22778062 Engine Mounting Bracket, RH 1
5 M96701503 Screw, Hex M16-2.0 X 90 2
6 M95935052 Washer 2
7 M35609874 Washer, Snubbing 4
8 M54471057 Isolator 2
9 M35279025 Screw, Tapping M08-1.25 X 20 8

10 M96704630 Nut, Hex Nyloc M16-2.0 2
11 M22465363 Support, Engine 1
12 M22611610 Plate, Relay Mounting 1
13 M54731468 Fan 1
14 M22577712 Spacer, Fan 1
15 M36786382 Screw, Hex M08-1.25 X 70 4
16 M95934998 Washer, Flat 4



10

Engine and Engine Mounting

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 G021199 Element, Primary Fuel Filter 1
2 C02775 Element, Fuel / Water Separator 1
3 C04521 Element, Oil Filter 1
4 G122211 Belt, Fan 1
5 C071821 Sensor, Oil Pressure 1
6 G071590 Sensor, Coolant Temperature 1
7 G051204 Thermostat 1
8 G122215 Gasket Cover 1
9 G021200 Fuel Injector 4

10 G071886 Starter 1
11 G071888 Alternator, Charging 1
12 C052067 Pump, Water 1
13 G071875 Wiring Harness, Governor Control 1
14 G071879 Pump, Water 1
15 G071870 Controller, Speed, Digital 1
16 G071343 Actuator, Governor 1



 11

Engine Air Intake

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 G030088 Bracket, Air Cleaner, RC60D 1
2 G030094 Air Filter Assembly, RC60D (includes items 

11,12,13, & 14 W/Clips
1

3 G030097 Air Filter Mounting Band, RC60D 1
4 G030105 Elbow, Rubber, 90 degree, 70mm ID w/M10 Male 

Port
1

5 G030106 Hose, Hump Reducer 3 in. x 2.75 in. 1
6 G030107 Hose, Accordion 70mm ID x 310 mm Max.Length, 

w/Cuffs
1

7 G030104 Restriction Indicator, 65 MBAR, M10 1
8 C12648 Clamp, Hose 1
9 C12647 Clamp, Hose 5

10 G030110 Straight Tube, 2.75” OD x 2” Long, Aluminum 16 
ga.

2

11 G030114 Safety Element, RC60D 1
12 G030111 Primary Element, RC60D 1
13 G030118 Ejector, Dust, RC60D 1
14 G030121 Cover, Air Cleaner, RC60D (w/o Clips) 1
15 NPN Washer, Steel, Class 8.8 zinc plated, flat - M10x 20 8
16 NPN Bolt, Steel, Class 8.8 zinc plated, hex head - M10 

x1.5x30
4

17 NPN Washer, Steel, Clss 8.8 zinc plated flat - M8x18.8 4
18 NPN Bolt, Steel, Class 8.8 zinc plated, hex head - M8 

x1.25x45
2

19 NPN Nut, Nylock - M8x1.25 2
20 NPN Nut, Nylock - M10 x 1.5 4



12

Cooling System Parts

1

2

3

4

6

7

8

9
10 11

1415

16

17

18

19

20

21

11

512

5

2

3

3

11

11

11

11

5



 13

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M23263395 Radiator 1
2 M22646061 Plate, Radiator Mounting 2
3 M35144336 Screw, Hex Lock 5/16-18 X 3/4” 6
4 M22646053 Bracket, Radiator Mounting 2
5 M92368687 Screw, Tapping M6 - 1.0 X 14 12
6 M22959936 Screw, Hex Flange M12 - 1.75 X 25 4
7 M22778211 Shroud, Fan 1
8 M22810121 Fan Guard, Left 1
9 M22779805 Fan Guard, Right 1

10 M22778229 Fan Guard, Top 1
11 M36797652 Screw, Tapping M06 -1.0 X 12 38
12 M35225093 Clamp, 1/2” Rubber Support 2
13 M22799340 Brace, Fan Guard 1
14 M36921344 Nutsert, Hex M6 X 1.0 12
15 M36884948 Bottle, Coolant Recovery 1
16 M36769560 Cap, Radiator 1
17 M22643324 Hose, Radiator Top 1
18 M22643332 Hose, Radiator Bottom 1
19 M35221662 Clamp, Hose 4
20 M35296342 Clamp, Hose 2
21 M35360775 Tubing, 5/16” ID 40”



14

Battery

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 G071016 Battery 12V 1
2 M22550370 Bracket, Battery Mounting 1
3 M36878064 Tray, Battery 1
4 M36853257 Angle 1
5 M36860005 J-Bolt 2
6 M36853265 Washer, Plastic 2
7 M95923298 Nut, Hex Nylon Lock 1/4-20 2
8 M22959936 Screw, Tapping M08-1.25 X 20 4
9 M35582410 Cable, Battery Positive 1

10 M35506419 Cable, Battery Negative 1
11 M54765383 Cable, Jumper ( From Switch To Starter ) 1
12 M35279025 Screw, Tapping M08-1.25 X 20 2
13 M36896975 Switch , Battery Disconnect 1
14 M22597306 Bracket, Disconnect Switch 1

1

2

3

4

5

6

7

8

12

13

14

9

10

11



 15

Exhaust Assembly

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M35846484 Cap, Rain 1
2 M22853170 Muffler, Exhaust 1
3 M36881175 Clamp, Exhaust
4 M22781736 Pipe, Engine Exhaust 1
5 M35293059 Sealclamp, 3” 1
6 M22781744 Pipe, Extension Muffler 1
7 M35113646 Clamp, 3” Saddle 1
8 M22897219 Pipe, Elbow 1
9 M35292333 Clamp, Exhaust 1

10 M35279025 Screw, Tapping M08-1.25 X 20 4

1

2

3

4

5

6

7

8

9

10

10



16

Alternator, Alternator Mounting

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22503635 Alternator, LSA 432L65 1
2 M22780597 Crossmember, Alternator 1
3 M36776128 Screw, Hex M12-1.75 X 60 2
4 M54429295 Washer, Snubbing 2
5 M35327212 Washer, Snubbing 4
6 M36776524 Isolator 2
7 M35304047 Nut, Hex Nyloc M12-1.75 2
8 M35279025 Screw, Tapping M08-1.25 X 20 4
9 M95220604 Screw, Hex Socket Hd Cap 3/8-16 X 3/4” 8

10 M36880995 Screw, Hex Flange M10-1.5 X 30 10
11 M22590822 Cover, Transformer 1
12 M36797652 Screw, Tapping M06 -1.0 X 12 8
13 M22451843 Transformer 1
14 M22590814 Plate, Transformer Mounting 1
15 M22610828 Alternator Wire Assembly 1
16 M95935029 Washer, Flat 1/4” 4
17 M35279025 Screw, M8 - 1.25 X 20 4

1

10

9

3

4

15

11

12

8
5

6

8

13

14

1612



 17

Alternator, Alternator Mounting

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M85425890 Bearing 1
2 M85509040 Wavy Washer 1
3 M85508711 Wound Exciter Field 1
4 M85402451 Voltage Regulator 1
5 M85425924 Drive Disc LSA 432L65 1
6 M85425593 Diode Bridge Assembly 1
7 M85425585 Surge Suppressor 1
8 M85508729 O-Ring 1
9 M22754022 Fan ( Requires Rotor Balancing ) 1

10 M85626968 AVR Fuse ( 8 amp ) 1
11 M22980163 Tie Rod (Not Shown)
12 M22980148 Terminal Block (Not Shown)
13 M22980155 Stud Nuts (Not Shown)

7

8

4

5

6

3
1 2

9



18

Enclosure Assembly

1

2

3
27

41

42

7
8

9

10

11

12

12

14
13

16

51

52

19

41

21

22

45

39

25

53

28
29

36

31

32

33

34

45 36

50

50

41

14

14
2 Pcs @ 4.9"
2 Pcs @ 7.9"

2 Pcs @ 4.8"
2 Pcs @ 9.6"

142 Pcs @ 37.5"

5

36.7"

162.3"

41

4143

4041

154149

16

14
14

95.8"

95.8"

4162 Pcs @ 31.6"

3940

3940

41

184152162.3"

4118

4617

24

4423

30

4114
2 Pcs

@ 8.5"

3920142 Pcs @ 8.5"

3940

3941142 Pcs @ 8.5"

41

31.6"

48

4937

4938

4647

35

3229"

3232.7"

41

16

234445

1941142 Pcs @ 8.5"

4

26 54



 19

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22500557 Panel, Exhaust Grille 1
2 M35256429 Stud, Short 2
3 M22312409 Cover, Radiator 1
4 M22699128 Cover, Seal Lifting Bail 1
5 M22499677 Panel, Front Roof 1
6 M22619266 Panel, Rear Roof 1
7 M35256452 Receptacle, Clip-On 2
8 M35256445 Retainer 2
9 M22526354 Panel, Front 1

10 M22647440 Baffle, Radiator Top 1
11 M22647457 Baffle, Radiator Bottom 1
12 M22875587 Panel, Side Exhaust 2
13 M36898104 Nut, Hex Flange M06-1.0 4
14 M22617666 Seal, Rubber Strip ~ See Lengths Above
15 M22702278 Strap, Roof Foam 4
16 M22470819 Plug, 3/8 Dia. Hole 12
17 M36793602 Latch, Slam Door 2
18 M22875561 Door, Side 2
19 M22875553 Panel, Top Side 2
20 M22875579 Panel, Right Side Bottom 1
21 M22875595 Panel, Left Side Bottom 1
22 M22592943 Hinge, Side Door 2
23 M35600279 Spring, Gas 4
24 M22875603 Panel, Rear Corner 1

Continued on next page



20

Enclosure Assembly

1

2

3
27

41

42

7
8

9

10

11

12

12

14
13

16

51

52

19

41

21

22

45

39

25

53

28
29

36

31

32

33

34

45 36

50

50

41

14

14
2 Pcs @ 4.9"
2 Pcs @ 7.9"

2 Pcs @ 4.8"
2 Pcs @ 9.6"

142 Pcs @ 37.5"

5

36.7"

162.3"

41

4143

4041

154149

16

14
14

95.8"

95.8"

4162 Pcs @ 31.6"

3940

3940

41

184152162.3"

4118

4617

24

4423

30

4114
2 Pcs

@ 8.5"

3920142 Pcs @ 8.5"

3940

3941142 Pcs @ 8.5"

41

31.6"

48

4937

4938

4647

35

3229"

3232.7"

41

16

234445

1941142 Pcs @ 8.5"

4

26 54



 21

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

....Continued
25 M22875546 Panel, Rear Corner 1
26 M22682512 Box, E-Stop 1
27 M22791339 Screw, Tapping M06-1.0 X 20 2
28 M22791339 Rivet, Aluminum 3/16” X .25 4
29 M22769046 Support, Rear Door 1
30 M22702898 Bracket, Sheetmetal 1
31 M22775423 Panel, Rear Top 1
32 M22617674 Strip, Rubber Seal ~ See Lengths Above
33 M22635973 Window, Plexiglass 1
34 M22775431 Door, Rear 1
35 M46621242 Hinge, Front Access Door 2
36 M22684971 Rivet, Aluminum 3/16” X .53 12
37 M92922855 Holder, Female 1
38 M92922863 Holder, Male 1
39 M35279025 Screw, Tapping M8-1.25 X 20 21
40 M36921344 Nutsert, Hex M06-1.0 11
41 M36797652 Screw, Tapping M6-1.0 X 12 121
42 M23064322 Moulding, Strip ~ See Lengths Above
43 M22959936 Screw, Tapping M08-1.25 X 20 3
44 M35337328 Stud, Ball 8
45 M36881886 Nut, Hex Flange M08-1.25 16
46 M36794816 Rivet, SS 3/16” X .12 12
47 M22788673 Latch, Door 1
48 M95954251 Washer, #10 Flat 9
49 M96701461 Screw, Hex M06-1.0 X 25 6
50 M95923298 Nut, Hex 1/4 - 20 2
51 M22869937 Seal, Latch 2
52 M22064158 Seal, Door Push-on ~ See Lengths Above
53 M22503692 Switch, E-Stop 1
54 M22644082 Plate, E-Stop Legend 1
55 M35145242 Screw, Hex Flange 1/4-20 X 1.25” 1



22

Foam Assembly

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22551675 Fiberglass, Front Panel 1
2 M22551683 Foam, Radiator Baffle, Bottom 1
3 M22551667 Foam, Exhaust Plenum 2
4 M22551691 Fiberglass, Radiator Baffle, Top 1
5 M22551659 Fiberglass, Exhaust Plenum 2
6 M22621999 Foam, Exhaust Plenum 2
7 M22551642 Foam, Side, Top & Bottom 3
8 M22551717 Foam, Side Door, Top 2
9 M22551709 Foam, Side Door, Bottom 2

10 M22622716 Foam, Side, Right 1
11 M22700900 Foam, Right Intake Baffle 1
12 M22700926 Foam, Left Intake Baffle 1
13 M22551733 Foam, Roof, Rear 1
14 M22700884 Foam, Rear Corner Back 2
15 M22551626 Foam, Rear, Top 1
16 M22551725 Fiberglass, Roof, Front 1
17 M22551741 Fiberglass, Roof, Middle 1

1

10

2

5

3 12

8

6

9

7

14

15

17

16

11

13



 23

Fuel Tank Mounting



24

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M23220411 Fuel Tank Assembly 1
2 M22580336 Bracket, Containment Level Sensor 1
3 M35279025 Screw, Tapping M8-1.25 x 20 12
4 M22580351 Sensor, Containment Level 1
5 M22616353 U-Bolt 2
6 M95923298 Screw, Hex Flange M8-1.25 4
7 M22783245 Bracket, Tank 4
8 M36889608 Scew, Hex Flange M8-1.25 x 20 8
9 M22585111 Pad, Fuel Tank 3

10 M23276652 Bracket, Tank Adjusting 2
11 M23276678 Bracket, Tank Adjusting, Left Side 1
12 M23276702 Bracket, Tank Adjusting, Right Side 1
13 M36845014 Cap, Fuel Filler 1
14 M36845122 Strainer, Fuel Tank 1
15 M22861553 Tube Assembly, Pick Up 1
16 M95928255 Plug, Hex C’Sink 1/2” NPT 1
17 M36797652 Screw, Tapping M6-1.0 x 12 2



 25

Fuel Tank Piping



26

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M23220411 Fuel Tank Asm. 1
2 G131767 Tubing, .375” OD Synflex, 19” Long 1
3 G131757 Tubing, .375” OD Synflex, 24” Long 1
4 M35369347 Connector, Male 1/4” NPT X 3/8” Tube 1
5 M35369339 Connector, Female 1/4” NPT x 3/8” Tube 1
6 M95944625 Bushing, Reducing 1/2” NPT X 1/4” NPT 1
7 M35363498 Hose, 5/16” Fuel 1
8 M36895977 Reducer, Fuel Line 5/16” to 1/4” 1
9 M22503023 Valve, Check 1/2” 1

10 M95944625 Bushing, Reducing 1/2” NPT x 1/4” NPT 1
11 G122246 Barb, Fitting 1/4” NPT x 3/8” Hose 1
12 G021187 Hose, 3/8” Fuel 1
13 M35296342 Clamp, Hose 1
14 M35353038 Clamp, Rubber Support 3/8” 2
15 M35322395 Silencer, Pneumatic 2
16 G122060 Hose Barb, M12 x 3/8” 1
17 M95953618 Nipple, Closed 3/8” NPT x 1” 1



 27

Central Drains

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22382279 Connector, M18 X 1.5 X 3/8 NPT 1
2 M35279926 Elbow, 90° 3/8” NPT X -6 JIC Swivel 3
3 M35284504 Hose Assembly 1
4 M35283282 Hose Assembly 1
5 M22375141 Valve, Tee Handle 3/8” Ball 2
6 M95991626 Nipple, 3/8” NPT X 2” 1
7 M22219026 Connector, Bulkhead 3/8” NPT 2
8 M95954046 Plug, Hex Head 3/8” NPT 2
9 M35290147 Connector, 3/8” NPT X -6 JIC 1

10 M95092318 Nipple, Close 3/8” NPT X 1” 1

1

2

3

4

5

6
7 8

9

10

2

2

5

7

8



28

Control Panel - Digital

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22503825 Bulb, Lamp 1
2 M54580584 Switch, Pushbutton Green 1
3 M23113723 Panel, Pedestal Control 1
4 M23150030 Decal, Output Voltage Adjust 1
5 M36852622 Lamp, Miniature 1
6 G071869 Controller, GSC1 1
7 G122241 Label, Sensing Warning 1
8 G071896 Hourmeter, 2.0” Diameter, Flush, Round, Clip 1



 29

Control Panel Assembly - Digital 1

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22465231 Cover, Voltage Selector Switch 1
2 M22784052 Door, Plexiglass 1
3 M22684971 Rivet 8
4 M22784060 Hook-up, Cable Door 1
5 M22784078 Cover, Circuit Breaker 1
6 M22784102 Door, Receptacle 1
7 M22789051 Rubber, Cable Entry 1
8 M22789234 Bracket, Cable Clamping 1
9 M22817787 Bracket, Receptacle Mounting 1

10 M23282270 Panel, Digital Control 1
11 M95942603 Screw 3 #10 - 32 X 3/4”
12 M95954251 Washer 8 #10

1

2

3

5

6 7

8

9

10

11

12

4



30

Control Panel Assembly - Digital 2

1

4

5

6

7
3

28
9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27 28

29

30

31

32

33

34 35

36

37

38

39

40

41

42

43

44

45

46

47

49

36

40

48

50



 31

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22281612 Label, Remote Start 1
2 M22293856 Standoff, Insulator 10
3 M22465025 Standoff, Breaker 1
4 M22465082 Support, Cable 1
5 M22465090 Bar, Bridge 1
6 M22494587 Block, Terminal 1
7 M22499487 Washer, Nylon 2
8 M22499495 Retainer 2
9 M22503882 Breaker, Circuit 1

10 M22511653 Bar, Bus Ground Zero 2
11 M22511661 Bar, Bus 2
12 M22511901 Stud, 1/4 Turn 2
13 M22516139 Terminal, Cunductor 5
14 M22515605 Rivet 4
15 M22567168 Hinge, VSS Door 1
16 M22572960 Hinge, Control Panel 1
17 M22617492 Screw 10 M8.0 - 1.25 X 14
18 M22633093 Latch, Voltage Selector Door 1
19 M22647630 Bar, Bridge 1
20 M22651764 Washer 2
21 M22664932 Switch, Interlock 1
22 M22724041 Cover, Wiring 1
23 M22724207 Enclosure 1
24 M22759278 Grommet 1
25 M22784045 Key Style, Cable Door Latch 2
26 M22785422 Hinge, Cable Door 1
27 M22800809 Bushing 1
28 M22801393 Divider, VSS 1
29 M23282585 Base, Breaker 1
30 M35371798 Receptacle, GFCI Duplex, 125V, 20A 2



32

Control Panel Assembly - Digital 3

1

4

5

6

7
3

28
9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27 28

29

30

31

32

33

34 35

36

37

38

39

40

41

42

43

44

45

46

47

49

36

40

48

50



 33

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

31 M35371822 Receptacle, Twist-Loc, 120/240V, 50A 3
32 M36785145 Alarm, Audible 1
33 M36865293 Rubber, Door 4
34 M36881886 Nut 7 M8 - 1.25
35 M36889608 Screw 8 M8 - 1.25 X 25
36 M36921344 Nutsert 4 M6 - 1.0
37 M92359751 Screw 10 M8 - 1.25 X 12
38 M92368687 Screw 24 M6 - 1.0 X 14
39 M95920674 Screw 2 3/8 -16 X 1”
40 M95928800 Nut 32 #10 - 32
41 M22689558 Cover, VSS Wiring 1
42 M95934907 Washer 2
43 M95935037 Washer 8
44 M95937413 Washer 10
45 M95942546 Screw 6 #8 - 32 X 1/2”
46 M95942595 Screw 23 #10 - 32 X 1/2”
47 M95942637 Nut 10 #8 - 32
48 M22617807 Grommet (for 14ga) 1
49 M22465207 Receptacle, 1/4 Turn 2
50 M22617799 Grommet (for 7ga) 1 



34

Control Panel Assembly - Digital 4

1 2

3

4 5

6 7

7

9

10

1112

13

14

15
1617

18

19

20

21

22

23

24

25

262829

27

30

3132
33

3435

36

37

38

39

29.0"

40.2"

40.2"

41 42

43 44 45

46

4748

4950

51

5253

54

55565758

59 60 61 40

2

2

5

5

5

5

12

8

7

7

5
7

19

21

17

17

14

14



 35

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

.....Continued
34 M22465082 Support, Cable 1
35 M22567168 Hinge, Continuous VSS Door 1
36 M22572960 Hinge, Continuous Control Panel 1
37 M22785422 Hinge, Continuous Cable Door 1
38 M36783488 Strap, Ground 1
39 M95942595 Screw, Pan Head Machine #10-32 X 1/2” 23
40 M22651764 Washer, M10 Flat 2
41 M22959936 Screw, Tapping M08-1.25 X 20 (to Frame) 1
42 M36881886 Nut, Hex Flange M08-1.25 (to Power Pedestal) 1
43 M22784052 Door, Plexiglass Cable 1
44 M22684971 Rivet, Aluminum 3/16” X .53 8
45 M95954251 Washer, #10 Flat 8
46 M22789234 Bracket, Cable Entry 1
47 M22789051 Entry, Rubber Cable 1
48 M22784060 Door, Cable Hook-up 1
49 M95942603 Screw, Pan Head Machine #8-32 X 3/4” 3
50 M22784045 Latch, Cable Door 2
51 M22784078 Cover, Circuit Breaker 1
52 M22465231 Cover, Voltage Selector Switch 1
53 M22633093 Latch, VSS Door 1
54 M22734289 Control Panel Assemblly 1
55 M22511901 Stud, Oval Head Quarter Turn 2
56 M22499495 Retainer 2
57 M22499487 Washer, Flat Nylon 2
58 M22465207 Receptacle, Quarter Turn 2
59 M22784102 Door, Receptacle 1
60 M95920674 Screw, Hex 3/8-16 X 1” 2
61 M95934907 Washer, 3/8” Flat 2



36

Circuit Breaker Assembly

1

23

4

5

6

7

8

9

10

11

12
13

14

15
17

19
18

20
21

22

2324

4

25

16



 37

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M92359751 Screw, Hex M08 -1.25 X 12 10
2 M95937413 Washer, Spring Lock 3/8” 10
3 M22465009 Base, Breaker 1
4 M92368687 Screw, Tapping M06-1.0 X 14 7
5 M95923298 Nut, Hex Nylon Lock 1/4-20 1
6 M95930517 Nut, Hex Nylon Lock #6-32 2
7 M22494587 Block, Terminal 1
8 M95942520 Screw, Pan Head Machine #6-32 X 1/2” 2
9 M36785145 Alarm, Audible Signal 1

10 M22747448 Transformer, Current 3
11 M22281612 Label, Remote Start 1
12 M22293856 Standoff, Insulator 10
13 M22511653 Bar, Ground-Zero Buss 2
14 M22617492 Screw, Hex Soc Button M8-1.25 X 14 10
15 M36881886 Nut, Hex Flange M08-1.25 7
16 M22465090 Bridge, Power Bar 1
17 M22647630 Bar, L-Shaped Buss 1
18 M95935037 Washer, Flat 13/32” 8
19 M36889608 Screw, Hex Flange M08-1.25 X 25 8
20 M22513139 Lug, Single 5
21 M22511661 Bar, Buss 3
22 M22617161 Decal, Direct Connect 1
23 M95942637 Nut, Hex Nylon Lock #8-32 4
24 M22465025 Standoff, Breaker Sheetmetal 1
25 M22503882 Breaker, Circuit 1



38

Receptacle Base Power Assembly

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22513279 Base, Receptacle 1
2 M22465207 Quarter Turn 4
3 M35371798 Receptacle, Duplex 2
4 M95942595 Screw, Pan Head Machine #10-32 X 1/2” 4
5 M95942637 Nut, Hex Nylon Lock #8-32 10
6 M22494587 Terminal Block 1
7 M95942520 Screw, Pan Head Machine #6-32 X 1/2” 2
8 M95930517 Nut, Hex Nylon Lock #6-32 2
9 M22465124 Circuit Breaker, Double 3
10 M22499479 Circuit Breaker, Single 2
11 M35371822 Receptacle, Twist 3
12 M95942546 Screw, Pan Head Machine #8-32 X 1/2” 6
13 M22724041 Cover, Wiring 1



 39

Lighting and Break-Away Switch

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M35367051 Lamp, Yellow 2
M35367044 Lamp, Red 2

2 M36893642 Grommet 4
3 M36788081 Lamp, Combo 2
4 M36787968 Grommet 2
5 M36895860 Light, License 1
6 M35300771 Screw, Tapping M06-1.0 X 20 2
7 M35315944 Switch, Breakaway 1
8 M92368687 Screw, Tapping M6-1.0 X 14 1



40

Decal Location

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M54568779 Decal, Rotating Fan 2 Both Sides
2 M54627773 Decal, General Shock 1
3 M54604996 Decal, Improper Ground 1
4 M54605027 Decal, Hazardous Voltage 1
5 M54568787 Decal, ISO Improper Operation 1
6 M23316920 Decal, Capacity Diagram 1
7 M22737035 Decal, Engine Shutdown 1
8 M54604962 Decal, Radiator Fill 1
9 M54605019 Decal, Voltage Selector Switch 1

10 G122210 Decal, Quick Start 1
11 G122217 Decal, Emission Control Info, 2015 1



 41

Lifting Bail Assembly

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22575971 Plate, Lifting Eye 1
2 M22575963 Lifting Bail, Top 1
3 M22753016 Lifting Bail Leg Assembly 2
4 M35375591 Screw, Hex 8 M16-2.0 X 30
5 M36879211 Nut, Hex Flange 8 M16-2.0
6 M22499768 Striker, Door 2
7 M92368687 Screw, Tapping 4 M06-1.0 X 14
8 M96727557 Screw, Hex 4 M16-2.0 X 40
9 M22702922 Bracket, ECU Switch 1

10 M35255561 Switch, By-Pass 1
11 M35279025 Screw, Tapping 2 M8-1.25 X 20
12 M95775599 Screw, Pan Hd 4 #4-40 X 1/2”
13 M95752598 Nut, Hex 4 #4-40 X 1/2”
14 M96704630 Nut 4 M16 - 2.0
15 G122182 Plate, Clarke Serial 1
16 M36794816 Rivet 2
17 M96747142 Screw 4 M16-2.0 X 30

1

17

3

2

8

14

5

4

6

7

10

11

9

1312



42

Frame and Running Gear Assembly

1

2
3

4

5

6

7

8 9

10

11

12

13

1415

16

17181920

21

22

23242526

22

22

3

22 7
3

3

3

3

21



 43

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22800601 Frame 1
2 M35603661 Bracket, Chock 2
3 M22959936 Screw, Tapping M08-1.25 X 20 28
4 M35333830 Strap, Tie-Down 2
5 M36763670 Screw, Hex M20-2.50 X 60 4
6 M95935011 Washer, Flat 3/4” 4
7 M22377329 Bracket, Harness 2
8 M35603190 Chock, Wheel 2
9 M96702279 Screw, Hex M10-1.50 X 20 4

10 M22515209 Running Gear Assembly 2
11 M22493647 Fender, LH 1
12 M22493654 Fender, RH 1
13 M22493670 Left Fender Bracket 1
14 M22493688 Right Fender Bracket 2
15 M96747142 Bolt, Hex Flange M16-2.0 X 30 8
16 M36879211 Nut, Hex Flange M16-2.0 8
17 M36073559 Tire and Wheel Assembly 4
18 M22246276 Tire, ST 205/75 D15 4
19 M35277706 Wheel 4
20 M35282565 Valve Stem 4
21 M22493662 Support, Center Fender 2
22 M92368687 Screw, Tapping M06-1.0 X 14 12
23 M35273366 Nut, Hex Nylon Lock M10X1.5 4
24 M35145242 Screw, Locking 2 1/4” - 20 X 1-1/4”
25 M95935029 Washer 2
26 M95923298 Nut, Locking 1 1/4” - 20



44

Drawbar, Standard Electric Brake

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22577209 Drawbar 1
2 M22144521 Chain And Hook Assembly 2
3 M35376094 Screw, Hex M16-2.0 X 120 2
4 M35605187 Pintle Eye 1
5 M96701750 Nut, Hex M16-2.0 4
6 M54443577 Screw, Jack 1
7 M35609544 Pin, Quick Release 1
8 M22959936 Screw, Tapping M8-1.25 X 20 2
9 M95934907 Washer, Flat 3/8” 2

1

3

4 5

7

6

2

8
9



 45

Running Gear, Standard Electric Brake

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M35391648 Screw, Brake Mounting 16
2 M22436463 Washer, Lock 16
3 M35391630 Nut, Brake Mounting 16
4 M35391101 Seal, Grease 4
5 M35361864 Bearing, Inner 4
6 M35361872 Cup, Inner Bearing 4
7 M22436372 LH Electric Brake Assembly 2

M22436364 RH Electric Brake Assembly 2
8 M35361898 Stud 20
9 M35391119 Hub Assembly 4

10 M35315183 Cup, Outer Bearing 4
11 M35315191 Bearing, Outer 4
12 M35315209 Washer, Spindle 4
13 M35390012 Washer, Tang 4
14 M35315217 Nut, Spindle 4
15 M35391127 Cap, Dust 4
16 M35391135 E-Z Lube Rubber Boot 4
17 M35315274 Nut, Wheel 20

2
1

3

4
5

6

7

8

9

10

11

12

13
14

15 16

17



46

Electric Brake Shoe

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 Plate Asm., LH Backing 1
Plate Asm., RH Backing 1

2 Brake Shoe Kit 1
3 Magnet Kit 2
4 Lever, Parking Brake 2
5 Screw Asm., Adjuster 2
6 Plug, Adjuster Screw 2
7 Spring, Adjuster 2
8 Spring, Retractor 2
9 Spring, Shoe Hold Down 4

10 Pin, Shoe Hold Down 4
11 Lever Kit, LH Actuating 1

Lever Kit, RH Actuating 1

A  

A  
SECTION A - A  

DEXTER  

1

2

3

4

5

6

8

7 109

109

11



 47

Recommended Spares & Service Kits

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

CLASS 1: RECOMMENDED MAINTENANCE AND 
REPAIR ITEMS

G122209
G021199
C02775
C04521

G030070
G030071

M22643324
M22643332

G122211
M36769560

G051204
G122215

M22503692
G122193
G122188
G122203
G122198

Oil  15W40 - 1 Gallon
Element, Primary Fuel Filter 
Element, Fuel Water Separator
Element, Oil Filter
Air Cleaner  Element (Engine) Primary 
Air Cleaner Element (Engine) Secondary 
Upper Radiator Hose
Lower Radiator Hose
Belt, Fan
Cap, Radiator
Thermostat
Gasket, Rocker Cover 
Switch, E-Stop
250 Hr. Maintenance Kit  (& Engine Fluids) 
250 Hr. Maintenance Kit  (Without Fluids) 
500 Hr. Maintenance Kit  (With Fluids) 
500 Hr. Maintenance Kit  (Without Fluids)

CLASS 2: PARTS REQUIRED TO PREVENT 
EXTENDED DOWNTIME IN REMOTE LOCATIONS

G021200 Injector
G071886 Starter
G071888 Charging Alternator
C052067 Water Pump

M85626968 Fuse Voltage Regulator
M85402451 Automatic Voltage Regulator
M85425890 Bearing
M35376169 Diode
M85425593 Diode Bridge D1
M85425585 Surge Suppressor
M22504054 Voltage Change Selector Switch VSS
M22451843 Voltage Transformer

G071869 Controller, Clarke Digital
M22677330 Voltage Adjust Potentiometer R2 2000 ohm
M36920528 Over Current Relay OCR
M54367651 Fuse, 1 Amp F1, F2, F3
M54486311 Fuse, 10 Amp F4
M22617526 Fuse, 5 Amp F5
M22503635 AC Alternator Assembly
M22980163 Tie Rods
M22980148 Stud Terminal Block
M22980155 Stud Nuts

Continued.....



48

Recommended Spares & Service Kits

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

.....Continued
CLASS 1: RECOMMENDED MAINTENANCE AND 
REPAIR ITEMS

M22772602 Shunt Trip Coil ST
M35371798 GFI Duplex Receptacle 20 A 125 V
M35371822 Twist-Lock Receptacle 50 A 120/240 V
M22499479 Breaker 20 Amp CB2, CB3
M22465124 Breaker 50 Amp CB4, CB5, CB6
M22503882 Breaker CB1
M22503825 Lamp Bulb
M25511505 Relay K1
M36856250 Relay K2
M54368048 Relay K3
M22579221 Fuel Sender U1



49

OPTION PARTS



50

Hydraulic Running Gear

DRAWBAR END 

3

5

11

18

4

12

15

17

7

10

8

2

16

14

13

1

6

9



51

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22515191 Running Gear, Hydraulic 2
2 M22436430 Screw, Brake Mounting 8
3 M35391101 Grease Seal, EZ-Lube 2
4 M35361864 Bearing, Inner 2
5 M35361872 Cup, Inner Bearing 2
6 M22436422 LH Hydraulic Brake Shoe Assembly 1
7 M22436414 RH Hydraulic Brake Shoe Assembly 1
8 M22436380 Nut, Hex Brake Mounting 8
9 M35391119 Hub & Drum with Studs 2

10 M35361898 Stud 10
11 M35315183 Cup, Outer Bearing 2
12 M35315191 Bearing, Outer 2
13 M35315209 Washer, Spindle 2
14 M35390012 Washer, Tang 2
15 M35315217 Nut, Spindle 2
16 M35391127 Cap, Grease Dust 2
17 M35391135 Plug, Rubber E-Z Lube 2
18 M35315274 Nut, Wheel 10



52

Hydraulic Brake Lines

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22053201 Actuator, Hydraulic Brake 1
2 M95940920 Screw, Hex 1/2-13 X 1/2” 2
3 M95935003 Washer, Plain 2
4 M95923348 Nut, Hex Nyloc 1/2-13 2
5 M35356369 Hose, Brake 5
6 M35356310 Bracket, Hose Mountning 5
7 M92368687 Screw, Tapping M06-1.0 X 14 12
8 M35356302 Clip, Hose 5
9 M36894699 Tube, Brakeline 3

10 M36853174 Clamp, 1/4” Rubber Support 4
11 M35356328 Tee, 3/16” Inverted Flair 3
12 M35356419 Tube, Brakeline 1
13 M36881290 Tube, Brakeline 3

7

5

1

( THIS VIEW IS LOOKING DOWN FROM TOP OF UNIT )

7

7 9

11

6

2

7

3

10 12

8

4

99

1313

88

8 8

77

7 7

7 117 11

13

66

6 6

55

5 5

10

6 8 10



53

Hydraulic Brake Shoe

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 Plate Assembly, LH Backing 1
Plate Assembly, RH Backing 1

2 Kit, LH Brake Shoe 1
Kit, RH Brake Shoe 1

3 Cylinder, LH Brake 1
Cylinder,RH Brake 1

4 Lever, Parking Brake 2
5 Screw Assembly, Adjusting 2
6 Plug, Adjusting Slot 2
7 Kit, Brake Spring 2

DEXTER

1

7

2

5

6

3
4

A

ASECTION A-A

7



54

Hydraulic Drawbar

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22053201 Actuator, Hydraulic Brake 1
2 M95940920 Screw, Hex 1/2-13 X 1/2” 2
3 M95935003 Washer, Plain 2
4 M95923348 Nut, Hex Nyloc 1/2-13 2
5 M54443577 Screw, Jack 1
6 M35609544 Pin, Quick Release 1
7 M22144521 Chain And Hook Assembly 2
8 M22959936 Screw, Tapping M8-1.25 X 20 2
9 M95934907 Washer, Flat 3/8” 2

10 M22516611 Drawbar, Hydraulic 1
11 M36763670 Screw, Hex M20-2.50 X 60 4
12 M95935011 Washer, Flat 3/4” 4

5
1

7

10

9

6
2 3

8 9

11 12

7 8

4



55

Frame and Skid Assembly

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22805667 Skid 1
2 M96747142 Screw, Hex Flange M16-2.0 X 50 8
3 M36879211 Nut, Hex Flange M16-2.0 8

1

2

3



56

Camlock Assembly

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 G071903 Connector, Green Camlock 1
2 G071904 Connector, White Camlock 1
3 G071905 Connector, Red Camlock 1
4 G071906 Connector, Black Camlock 1
5 G071907 Connector, Blue Camlock 1
6 NPN Screw, Hex Flange 3/8-16 X 1.25” 5
7 NPN Washer, Flat 3/8” 10
8 NPN Washer, Spring Lock 3/8” 5
9 NPN Nut, Hex 3/8-16 5

2

3

4
5

6

7

1

7 8 9



57

Battery Charger

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 G071884 Charger, Battery (5 Amp) 1
2 NPN Screw, Tapping M06-1.0 X 12 4
3 G071892 Cord, Power Charger 1
4 M22700835 Cord, Heater/Charger Power AR Not Shown
5 G071885 Charger, Battery (10 Amp) 1
6 G071898 Harness, Charger DC 1 Not Shown

1

2

3

5



58

Block Heater

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 G122239 Heater, Block 1
2 G122224 Bracket, Block Heater 1
3 NPN Screw, Hex Flange M6-1.0 X 20 2
4 NPN Nut, Hex Flange M6-1.0 2
5 NPN Screw, Tapping M8-1.25 X 20 2
6 G121984 Hose, 5/8” Heater 28”
7 C121178 Clamp, Hose 4
8 C050142 Connector, 0.5 NPT x 0.625” Hose 1
9 C050941 Adapter, Block 1

10 G121984 Hose, 5/8” Heater 18”
11 G122178 Nipple, Hose, M18 x 5/8” 1



59

Battery Heater

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 G071901 Pad, Battery Heater 1
2 M22700835 Cord, Heater/Charger Power AR Not Shown

+
-

1



60

3-Way Fuel Valve

1

2

3

4

5

6

7

8

9

10

11
12

1314

1516

1718 22

2

6

6

2 2

10

1011

2

10

18

18

9
10

10

6

2

4
2

2

8

2

18

18

18

2

45"

14"

40"

Fuel Tank
Return

Fuel Tank
Pick-up

35"

23"

Engine
Return

28"

Fuel / Water
Separator



61

ITEM COMM. NO. DESCRIPTION QTY DIMENSIONS/NOTES

1 M22717979 Valve, 3-Way 1
2 M35296342 Clamp, Hose 12
3 M36889608 Screw, Hex Flange M08-1.25 X 25 4
4 M36881886 Nut, Hex Flange M08-1.25 4
5 M22731095 Bracket, Valve Mounting 1
6 M95944625 Bushing, Reducing 1/2” NPT X 1/4” NPT 4
7 M95952248 Bushing, Reducing 1/2” NPT X 3/8” NPT 1
8 M22800783 Adapter, Barbed 3/8” NPT X 5/16” Hose 2
9 M95940748 Bushing, Reducing 3/8” NPT X 1/4” NPT 2

10 M35378538 Elbow, 90° 1/4” NPT x 5/16” Barbed 6
11 M54766936 Connector, Bulkhead 2
12 M95323358 Connector, Str. Male 3/4” NPT to 1/2” NPT 1
13 M54489109 Coupler, Quick Disconn. Female 3/4” 1
14 M54720230 Plug, Quick Disconnect 1
15 M22733570 Coupler, Quick Disconn. Female 1/2” 1
16 M22771562 Plug, Quick Disconnect 1
17 M95934279 Nipple, Close 1/2” NPT X 1.125” 1
18 M35363498 Hose, 5/16” Fuel ~ See Lengths Above



62



63

 Wiring Diagrams



64



P L U G 6 
P

IN
 P

LU
G

 C
O

N
N

E
C

TO
R

 W
IR

IN
G

C
O

LO
R

LA
M

P
 A

N
D

 S
IG

N
A

L 
C

IR
C

U
IT

S
W

H
T

G
R

O
U

N
D

 R
E

TU
R

N
 T

O
 T

O
W

IN
G

 V
E

H
IC

LE
Y

E
L

LE
FT

 
H

A
N

D
 T

U
R

N
/S

TO
P

G
R

N
R

IG
H

T 
H

A
N

D
 T

U
R

N
/S

TO
P

B
R

N
TA

IL
 A

N
D

 R
U

N
N

IN
G

 L
A

M
P

S
B

LU
B

R
A

K
E

S

B
A

T
+

B
R

A
K

E

B
R

A
K

E
S

ID
E

S
ID

E

B
LU

E

Y
E

LL
O

W

G
R

E
E

N

B
R

O
W

N

W
H

IT
E

R
E

D

B
LU

E

W
H

IT
E

B
R

O
W

N

G
R

E
E

N

Y
E

LL
O

W

B
R

E
A

K
A

W
A

Y
S

W
IT

C
H

2

3

4 5

R
IG

H
T

TA
IL

R
IG

H
T

S
TO

P
/T

U
R

N

LI
C

E
N

S
E

LE
FT

S
TO

P
/T

U
R

N

LE
FT

TA
IL

BLUE

FR
A

M
E

S
ID

E

S
ID

E



 Battery Heater Wiring Diagram  Power Cord Wiring Diagram 

 Block Heater Wiring Diagram         Camlock Option 

Battery Charging Wiring Diagram 



1
3

5

2
4

6

7
9

8
1
0

1
1

1
3

1
5

1
7

1
8

1
6

1
4

1
2

1
9

2
1

2
0

2
2

2
3

2
5

2
6

2
4

2
7

2
9

2
8

3
0

3
1

3
3

3
5

3
2

3
4

3
6

2
A

4
A

6
A

8
A

1
0
A

1
2
A

1
1
A

9
A

7
A

5
A

1
A

3
A

L
3

L
2

L
1

N

C
T

3

7

1
0

1 4

1
1

8

5

2

C
T

1
C

T
2

1
2

9

6

3

L
3

L
1

L
2

C
T

3

N

C
T

1

C
T

2

2

5

1
1

8

7
1 4

1
0

1
2

9

3

6

L
2

N

C
T

2

L
1

C
T

1

9

1
2

6

3

1

4

7

1
0

5

2

8

1
1

2
4

6

1
3

5

8
1
0

7

9

1
2

1
4

1
6

1
8

1
7

1
5

1
3

1
1

2
0

2
2

1
9

2
1

2
4

2
6

2
3

2
8

3
0

2
7

2
9

3
2

3
4

3
6

3
1

3
3

3
5

1
A

3
A

5
A

7
A

9
A

1
1
A

1
2
A

1
0
A

8
A

6
A

2
A

4
A

1
3

5

2
4

6

7
9

8
1
0

1
1

1
3

1
5

1
7

1
8

1
6

1
4

1
2

1
9

2
1

2
0

2
2

2
3

2
5

2
6

2
4

2
7

2
9

2
8

3
0

3
1

3
3

3
5

3
2

3
4

3
6

2
A

4
A

6
A

8
A

1
0
A

1
2
A

1
1
A

9
A

7
A

5
A

1
A

3
A

2
5

V
S

S

V
O

L
T

A
G

E

S
E

L
E

C
T

O
R

S
W

I
T

C
H

V
S

S

V
O

L
T

A
G

E

S
E

L
E

C
T

O
R

S
W

I
T

C
H

V
S

S

V
O

L
T

A
G

E

S
E

L
E

C
T

O
R

S
W

I
T

C
H





2
0
4

2
1
1

1
1

8
1

4

2
0
9

9

1
2

A
L

T
E

R
N

A
T

O
R

2

5

3 6

2
0
3

2
0
7

7

1
0

2
0
2

E
X

C
I
T

A
T

I
O

N
 
W

I
R

I
N

G

E

-

E

+

X
1

X
2

Z
1

Z
2

A
V

R

R
4

3
8

L
S

X2

Z1

X1

Z2

E+

E
-

SH

220V

0V

2
0
9
A

2
0
8
A

2
3
8
A

2
3
9
A

V
O

L
T

A
G

E
 
A

D
J
U

S
T

2
1

2
3
9

2
3
8

R
2
 
1
0
0
0

2
0
9
A

2
0
8
A

N

L
O

L
1

L
2

L
3

2
0
4
J

2
5
0

2
4
9

2
4
8

215A

214A

1

215B

214B

2
2
4

R
E

D

2
3
1

C
T

1

2
1
3
A

2
1
3

B
L

U

S
T

C
B

1

2
0
3
A

2
0
3

B
L

K

2
0
2
A

2
0
2

R
E

D

1
4

1
2

1
6

W
H

T

2
2
0

B
L

K

2
1
9

B
L

K

2
4
2
H

G
R

N

1
2

2
2
4

2
2

C
B

2
C

B
3

1

1

2
4
6

2
4
5

2
0
4
P

H
O

T

N
E

U
T

H
O

T

N
E

U
T

G
G

G
R

N

2
4
2
C

X
3

2
4
2
B

X
2

1
4

1
0

2
4
2
A

2
4
2

X
5

X
4

1

1

2

2

2
4
0

2
4
1

2
4
3

2
4
4

2
0
4
L

2
0
4
M

2
0
4
N

3
3

4
4

C
B

5
C

B
4

X

W
Y

G

X

W
Y

G

2
1
7
A

R
E

D

2
1
6
A

B
L

K

2
1
7

R
E

D

2
1
6

B
L

K

2
0
4
C

T
1

2
4
0
0

V
A

N

2
0
4
D

2
1
8

2
4
2
H

1
2
0
V

2
7
7
V

2
1
4
D

N

2
0
4
C

2
0
4
D

2
4
2
H

2
1
4
B

2
1
4
A

2
0
4
B

2
1
4
C

1
6

8

2
1
4
D

B
L

K

B
L

K

2
3
2

C
T

2

B
L

U

2
3
3

C
T

3

H
1

X
1

H
1

X
1

H
1

X
1

X
2

X
2

X
2

V
S

S
*
*

V
O

L
T

A
G

E

S
E

L
E

C
T

O
R

S
W

I
T

C
H

2
1
6

2
1
6
B

2
1
3
A

2
1
3

2
0
3
A

2
0
2
A

2
1
7
A

R
E

D

2
1
7
B

R
E

D

2
1
9

2
2
0

2
4
2
D

2
1
4
C

2
1
8

B
L

K

2
1
5
C

2
0
8
A

2
1
5
A

2
1
5
B

2
0
9
A

2
0
8

2
2
8

1
2
A

1
0
A

8
A

6
A

4
A

2
A

1
A

3
A

5
A

7
A

9
A

1
1
A

3
5

3
6

3
4

3
2

3
1

3
3

2
7

2
9

2
8

3
0

2
4

2
6

2
3

2
5

1
9

2
1

2
0

2
2

1
6

1
8

1
5

1
7

2
0
7

2
0
1

2
0
4
A

2
0
4

2
0
9

2
1
1

1
1

1

2

3
5

4
6

9

8

1
0

1
3

1
2

1
4

7

2

8

204A

204B

204C WHT

2

2
0
4
P

2
0
4
N

2
0
4
M

2
0
4
L

8

2
0
8

2
0
5

2
0
6

2
1
0

2
1
2

2
0
1

2
4
2
C

2
4
2
A

2
4
2

2
4
2
B

2
4
2
D

X
1

X
2

H
1

H
2

204D WHT

4

2
3
4
B

2
3
4
A

2
3
4
C

2
2
8

2
3
4

2
3
1

2
3
2

2
3
3

S
P

1

2
0
2
B

2
0
3
B

2
1
3
B

2
0
4
J

9
0

3
1
E

1
2

G
R

N

C
O

N
T

R
O

L

P
A

N
E

L

D
O

O
R

1
6

S
P

2

1
4

(
4

D
4

)

+

-

+

-

8

2
4
2
G

X
6

1
2

2
2
5

2
2
7

2
0
4
F

3
4

C
B

6

X

W
Y

G

2

2

4

1
2

2
4
2
G

2
0
4
F

W
H

T

2
1
7
B

R
E

D

2
1
6
B

B
L

K

2
1
6
A

2
1
7

4

1
6

P10-1

2
4
7

P10-2

1
8

W
0
0
9

W
0
1
0

B
L

U



 



B
T

1

B
A

T
T

E
R

Y

S
6

B
A

T
T

E
R

Y

2
/
O

2
/
0

6

3
0

3
1

R
E

D

R
E

D

R
E

D

R
E

D

B
L

U

B
R

N

3
C

8
0

B

A

0
1
2
A

4
1

2

G
R

Y

2
B

O
R

N

2
B

U
1

F
U

E
L

S
E

N
D

E
R

L
O

W
 
F

U
E

L

S
H

U
T

D
O

W
N

(
C

L
O

S
E

D

W
H

E
N

 
D

R
Y

) L
E

V
E

L

S
4

C
O

N
T

A
I
N

M
E

N
T

F
L

U
I
D

 
L

E
V

E
L

(
C

L
O

S
E

D
 
W

H
E

N

W
E

T
)

A
B

B
L

U

B
R

N

B
L

K
B

R
N

W
H

T

Y
E

L

G
R

Y

G
R

N

2
0

7
8

3
1

C

1
1

8
0

P
8

3
1

A

3
1

B

B
R

N

1
1

3
1

2
A

O
R

N

P
N

K

3
C

2
A

F
0

2

1
0
A

E
M

A

B

C

D

G
R

N

1
B

3
0

B

3
0

A

4

R
E

D

2
D

2
D

8
6

3
0

5
0

1
2

5
0

3
0

D

1
2

2

3
1
D

B
-

B
1

S
T

A
R

T
E

R

M
O

T
O

R

S

P
O

S

A

B

8
7

8
5

A

B

C

D

A

B

C D

G
1

A
L

T
E

R
N

A
T

O
R

B
+

R
E

D

1
4

1
2

1
2

1

3
0

D

O
R

N

D
+

W

B
R

N

1
2
V

2
/
0

B
L

K

1
8

0
5

7

2
C

O
R

N

4

1

3
0

C

R
1

E
N

G
I
N

E

G
L

O
W

 
P

L
U

G

H
E

A
T

E
R

3
0

C

R
E

D

3

2

0
5

7

B
L

U

B
R

N

K
2

E
N

G
I
N

E

I
N

T
A

K
E

H
E

A
T

E
R

R
E

D

B
L

U

E
N

G
I
N

E

S
P

E
E

D

C
O

N
T

R
O

L
L

E
R

C
O

N
N

E
C

T
O

R

A

B

A

B

F
0

1

1
5
A

B

A

0
1

2

D
4

A

C

A

B

O
R

N

B
R

N

1
2

2

1
2

1

2
4

3

1

0
3

3

R
E

D

0
3

3

4
2

9

B
L

K

1
6

9
1

5

9
1

6

R
E

D

B
L

K

0
5

1
2

A

4
3

9

0
5

1
B

R
E

D

B
L

K

R
E

D

0
1

2
A

A

B C

A

B C

2
3

2
B

2
3

2
A

2
3

2
C

R
E

D

B
L

K B
L

K



 



4
01

2

K
7

C
T

 
S

W
A

P
P

I
N

G

R
E

L
A

Y

3

8

6
7

3
0

8
6

8
5

8
7

8
7

8
6

8
5

3
0

3
0

8
5

8
6

8
7

8
7

8
6

8
5

3
0

K
6

P
O

W
E

R

R
E

L
A

Y

K
5

P
R

E
H

E
A

T

R
E

L
A

Y

K
4

O
V

E
R

L
O

A
D

R
E

L
A

Y

K
3

F
U

E
L

R
E

L
A

Y

C
O

N
T

R
O

L
L

E
R

 
M

R
S

 
1

9

C
0

9
-
H

C
0

9
-
W

C
0

9
-
F

C
0

9
-
C

C
0

9
-
A

C
0

9
-
L

C
0

9
-
J

C
0

9
-
V

C
0

9
-
G

C
0

9
-
M

C
0

9
-
N

C
0

9
-
D

C
0

9
-
R

C
0

9
-
T

C
0

9
-
K

C
0

9
-
X

C
0

9
-
U

C
0

9
-
S

C
0

9
-
B

C
0

9
-
P

C
0

9
-
E

P
3

-
H

P
3

-
W

P
3

-
F

P
3

-
C

P
3

-
A

P
3

-
L

P
3

-
J

P
3

-
V

P
3

-
G

P
3

-
M

P
3

-
N

P
3

-
D

P
3

-
R

P
3

-
T

P
3

-
K

P
3

-
X

P
3

-
U

P
3

-
S

P
3

-
B

P
3

-
P

P
3

-
E

2
2

8

9
0

2
3

4

2
3

1

W
1

0
2

R
E

D

W
H

T

B
L

K

B
L

U

F
1

1
3

0

1
4

1
0

1

1
3

1
G

3
0

3
A

1
3

0

R
E

D

9
4

1
5

0

2
0

2
B

W
1

0
3

2
0

3
B

2
1

3
B

2
0

4
J

F
3

F
2

2
2

1

4

3

1
0

5
B

A C

1
0

5
A

D
1

1
0

5

1
1

0

P
1

2

A
B

1
8

Y
E

L

1
6

1
5

0

1
1

2

1
1

1

1
8

0

1
7

8

1
1

5

1
3

1

1
1

9

B
R

N

S
8

C
O

N
T

R
O

L

P
O

W
E

R

O
N

1
0

9
A

O
R

N

R
E

D

1
0

9

1
7

8

1
0

4
1

0
2

1
1

9

1
3

1
A

1
1

2

1
0

2

1
3

1
E

1
0

6
1

1
0

A

O
R

N

1
1

7

1
3

1
G

1
3

1
A

1
1

0
A

1
3

1
H

1
3

1
F

1
1

0
B

O
R

N

1
3

0
C

9
1

A

1
3

1
H

1
0

9

9
7

C

1
1

0
B

3
0

3
A

1
3

1
F

1
1

0
D

9
4

B

3
0

3

1
0

6

1
3

0
B

1
8

0

1
0

8

1
0

8
A

1
8

0
A

2

1
1

0

O
R

N

1
1

0
D

1
3

1
E

1
3

1

6
8

0

1
4

D
S

1

P
A

N
E

L

L
A

M
P

T
B

2

R
E

M
O

T
E

S
T

A
R

T

A
L

A
R

M

D
S

2

1
6

1
(
R

)

4 5

6

1
0

(
Y

)

3

1
0

7

8
A

N
O

R
1

R
2

6
8

0

7

8
(
Y

)

9
(
Y

)

B
A

T

9
4

B

T
B

1

9
7

N
C

1
0

1

N
C

3
0

3

1
3

0
B

228

C
O

M

G
N

D

S
W

I
T

C
H

E
D

B
A

T

F
5

A
B

R
E

D

B
R

N

1
4

9
7

A

9
7

B

9
1

C

D
3

D
2

A

C

A
C

9
4

A

1
6

1
6

S
5

R
E

C
O

N
}

D
O

O
R

 
S

W

(
S

H
O

W
N

 
D

O
O

R
 
C

L
O

S
E

D
)

9
1

9
1

A

1
6

BLU

RED

BLK

WHT

CT3

CT1

CT2

COM

C

U

R

R

E

N

T

0

TO

5A

VL3

VL1

VL2

N

V

O

L

T

A

G

E

3

X

48O

V

J
6

J
7

J
5

J
4

J
1

J
3

J
2

J
8

2
1

3
4

2
1

3
4

2
1

3
4

5
7

6

2
1

3
4

5
7

6
2

1
3

2

1

3

2
1

3
2

1

B17 VSS DOOR

B16 VOLTS HI/LO

B15 HI BASIN

B14 LOW FUEL

B13 EMERG STOP

B12 LOW COOLANT

B11 REMOTE S/S

BATT

BATT

D

OVER LOAD B07

HORN B06

SLEEP OFF B05

PREHEAT B04

RUNNING B03

FUEL B02

START B01

RPM IN

RPM GND

FUEL

TEMP

OIL

AI3

AI1

AI2

CAN

CAN

COM

(
3

C
2

)

C
O

N
T

R
O

L

P
A

N
E

L

D
O

O
R

(
2

B
1

)

0
2

0

G
R

N

9
0

5
D

Y
E

L

9
0

4
D

0
2

0
A

1
3

0
A

1
0

8
N

O

1
0

8

1
6

P
9

-
1

1
6

1
6

9
7

C

B
L

U
W

0
0

9

B
L

U
W

0
1

0

W
0

2
4

W
0

3
8

C
T

E
3

A
B

C
T

E
2

A
B

W
H

T

B
L

K

4
01

2

K
8

V
O

L
T

A
G

E

S
W

A
P

P
I
N

G

R
E

L
A

Y

3

8

6
7

2
2

2

W
1

3
8

W
0

0
2

W
0

0
3

1
8

B
L

K

W
0

9
1

W
1

0
0

W
0

2
7

W
0

3
6

W
1

2
7

W
1

3
6

2
2

3

W
1

2
4

W
2

3
2

W
2

3
3

1
8

B
L

K

1
1

0
E

1
0

3

B
L

K

R
E

D



 



WORD INDEX

75

CPN
250 Hr. Maintenance Kit - With Fluids  . . . . . . . . . 47
250 Hr. Maintenance Kit - Without Fluids . . . . . . . 47
500 Hr. Maintenance Kit - With Fluids  . . . . . . . . . 47
500 Hr. Maintenance Kit - Without Fluids . . . . . . . 47

A
AC Alternator Assembly  . . . . . . . . . . . . . . . . . . . . 47
Actuator

Hydraulic Brake  . . . . . . . . . . . . . . . . . . . . 52, 54
Adapter

3/8” NPT X 5/8” Hose . . . . . . . . . . . . . . . . . . . 58
5/16” Barbed X 1/4” NPT  . . . . . . . . . . . . . . . . 26
Barbed 3/8” NPT X 5/16” Hose . . . . . . . . . . . . 61

Air Filter Element
Primary . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47
Safety . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47

Alarm
Audible  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 33
Audible Signal . . . . . . . . . . . . . . . . . . . . . . . . . 37

Alternator
Charging . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10
LSA 432L65  . . . . . . . . . . . . . . . . . . . . . . . . . . 16

Alternator Wire Assembly . . . . . . . . . . . . . . . . . . . 16
Angle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14
Automatic Voltage Regulator  . . . . . . . . . . . . . . . . 47
AVR Fuse ( 8 amp )  . . . . . . . . . . . . . . . . . . . . . . . 17

B
Baffle

Radiator Bottom  . . . . . . . . . . . . . . . . . . . . . . . 19
Radiator Top . . . . . . . . . . . . . . . . . . . . . . . . . . 19

Bar
Bridge . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
Bus . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
Bus Ground Zero  . . . . . . . . . . . . . . . . . . . . . . 31
Buss  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37
Ground-Zero Buss  . . . . . . . . . . . . . . . . . . . . . 37
L-Shaped Buss . . . . . . . . . . . . . . . . . . . . . . . . 37

Base
Breaker . . . . . . . . . . . . . . . . . . . . . . . . . . . 31, 37
Receptacle  . . . . . . . . . . . . . . . . . . . . . . . . . . . 38

Battery 12V . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14
Bearing

Inner . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45, 51
Outer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45, 51

Belt
Fan . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

Block
Terminal  . . . . . . . . . . . . . . . . . . . . . . . . . . 31, 37

Bolt
Hex Flange M16-2.0 X 30 . . . . . . . . . . . . . . . . 43

Bottle
Coolant Recovery . . . . . . . . . . . . . . . . . . . . . . 13
Engine Vent  . . . . . . . . . . . . . . . . . . . . . . . . . . 26

Box
E-Stop . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21

Brace
Fan Guard . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13

Bracket
Battery Mounting . . . . . . . . . . . . . . . . . . . . . . . 14
Block Heater . . . . . . . . . . . . . . . . . . . . . . . . . . 58
Cable Clamping  . . . . . . . . . . . . . . . . . . . . . . . 29
Cable Entry . . . . . . . . . . . . . . . . . . . . . . . . . . . 35
Chock  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 43
Disconnect Switch . . . . . . . . . . . . . . . . . . . . . . 14
ECU Switch . . . . . . . . . . . . . . . . . . . . . . . . . . . 41
Engine Vent Bottle  . . . . . . . . . . . . . . . . . . . . . 26
Harness  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 43
Hose Mountning  . . . . . . . . . . . . . . . . . . . . . . . 52
Radiator Mounting  . . . . . . . . . . . . . . . . . . . . . 13
Receptacle Mounting  . . . . . . . . . . . . . . . . . . . 29
Sheetmetal  . . . . . . . . . . . . . . . . . . . . . . . . . . . 21
Tank  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24
Tank Adjusting  . . . . . . . . . . . . . . . . . . . . . . . . 24
Valve Mounting . . . . . . . . . . . . . . . . . . . . . . . . 61

Brake Shoe Kit  . . . . . . . . . . . . . . . . . . . . . . . . . . . 46
Breaker  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48

Circuit  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31, 37
Breaker 20 Amp  . . . . . . . . . . . . . . . . . . . . . . . . . . 48
Breaker 50 Amp  . . . . . . . . . . . . . . . . . . . . . . . . . . 48
Bridge

Power Bar . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37
Bulb

Lamp . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28
Bushing

Reducing 1.62” NPT X 1” NPT  . . . . . . . . . . . . 58
Reducing 1/2” NPT X 1/4” NPT . . . . . . . . . 26, 61
Reducing 1/2” NPT X 3/8” NPT . . . . . . . . . 26, 61
Reducing 1” NPT X 3/8” NPT  . . . . . . . . . . . . . 58
Reducing 3/8” NPT X 1/4” NPT . . . . . . . . . . . . 61

C
Cable

Battery Negative . . . . . . . . . . . . . . . . . . . . . . . 14
Battery Positive . . . . . . . . . . . . . . . . . . . . . . . . 14
Jumper ( From Switch To Starter )  . . . . . . . . . 14

Cap
Dust  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45
Fuel Filler  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24
Grease Dust  . . . . . . . . . . . . . . . . . . . . . . . . . . 51
Radiator  . . . . . . . . . . . . . . . . . . . . . . . . . . 13, 47
Rain  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15

Chain And Hook Assembly  . . . . . . . . . . . . . . . 44, 54
Charger

Battery (10 Amp) . . . . . . . . . . . . . . . . . . . . . . . 57
Battery (5 Amp) . . . . . . . . . . . . . . . . . . . . . . . . 57

Charging Alternator . . . . . . . . . . . . . . . . . . . . . . . . 47
Chock

Wheel  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 43
Circuit Breaker

Double  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38
Single  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38

Clamp
1/2” Rubber Support . . . . . . . . . . . . . . . . . . . . 13



WORD INDEX

76

1/4” Rubber Support . . . . . . . . . . . . . . . . . . . . 52
3” Saddle  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15
Exhaust . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15
Hose . . . . . . . . . . . . . . . . . . . . . . . 13, 26, 58, 61

CLASS 1
RECOMMENDED MAINTENANCE AND REPAIR 
ITEMS . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47, 48

CLASS 2
PARTS REQUIRED TO PREVENT EXTENDED 
DOWNTIME IN REMOTE LOCATIONS . . . . . 47

Clip
Hose . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 52

Connector
3/8” NPT X -6 JIC . . . . . . . . . . . . . . . . . . . . . . 27
Black Camlock  . . . . . . . . . . . . . . . . . . . . . . . . 56
Blue Camlock . . . . . . . . . . . . . . . . . . . . . . . . . 56
Bulkhead . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 61
Bulkhead 3/8” NPT . . . . . . . . . . . . . . . . . . . . . 27
Female 1/4” NPT X 3/8” Tube  . . . . . . . . . . . . 26
Green Camlock . . . . . . . . . . . . . . . . . . . . . . . . 56
M18 X 1.5 X 3/8 NPT  . . . . . . . . . . . . . . . . . . . 27
Male 1/4” NPT X 3/8” Tube . . . . . . . . . . . . . . . 26
Red Camlock  . . . . . . . . . . . . . . . . . . . . . . . . . 56
Str. Male 3/4” NPT to 1/2” NPT  . . . . . . . . . . . 61
White Camlock . . . . . . . . . . . . . . . . . . . . . . . . 56

Control Panel Assemblly . . . . . . . . . . . . . . . . . . . . 35
Controller

Auto-Start 60Hz ECU Engine . . . . . . . . . . . . . 47
Digital  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28

Cord
Heater/Charger Power  . . . . . . . . . . . . . . . 57, 59
Power Charger . . . . . . . . . . . . . . . . . . . . . . . . 57

Coupler
Quick Disconn. Female 1/2” . . . . . . . . . . . . . . 61
Quick Disconn. Female 3/4” . . . . . . . . . . . . . . 61

Cover
Circuit Breaker  . . . . . . . . . . . . . . . . . . . . . 29, 35
Radiator  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19
Seal Lifting Bail . . . . . . . . . . . . . . . . . . . . . . . . 19
Transformer  . . . . . . . . . . . . . . . . . . . . . . . . . . 16
Voltage Selector Switch  . . . . . . . . . . . . . . 29, 35
VSS Wiring . . . . . . . . . . . . . . . . . . . . . . . . . . . 33
Wiring . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31, 38

Crossmember
Alternator  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

Cup
Inner Bearing  . . . . . . . . . . . . . . . . . . . . . . 45, 51
Outer Bearing . . . . . . . . . . . . . . . . . . . . . . 45, 51

Cylinder
LH Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 53
RH Brake  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 53

D
Decal

Capacity Diagram . . . . . . . . . . . . . . . . . . . . . . 40
Direct Connect  . . . . . . . . . . . . . . . . . . . . . . . . 37

Emission Control Info 2015 . . . . . .. . . . . . . . . .  40

Engine Shutdown  . . . . . . . . . . . . . . . . . . . . . . 40
General Shock  . . . . . . . . . . . . . . . . . . . . . . . . 40
Hazardous Voltage . . . . . . . . . . . . . . . . . . . . . 40
Improper Ground  . . . . . . . . . . . . . . . . . . . . . . 40
ISO Improper Operation  . . . . . . . . . . . . . . . . . 40
Output Voltage Adjust . . . . . . . . . . . . . . . . . . . 28
Quick Start  . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
Radiator Fill . . . . . . . . . . . . . . . . . . . . . . . . . . . 40
Rotating Fan . . . . . . . . . . . . . . . . . . . . . . . . . . 40
Voltage Selector Switch  . . . . . . . . . . . . . . . . . 40

Diode . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47
Diode Bridge  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47
Diode Bridge Assembly . . . . . . . . . . . . . . . . . . . . . 17
Divider

VSS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
Door

Cable Hook-up  . . . . . . . . . . . . . . . . . . . . . . . . 35
Plexiglass  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 29
Plexiglass Cable . . . . . . . . . . . . . . . . . . . . . . . 35
Rear  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21
Receptacle  . . . . . . . . . . . . . . . . . . . . . . . . 29, 35
Side . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19

Drawbar . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44
Hydraulic . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 54

Drive Disc LSA 432L65 . . . . . . . . . . . . . . . . . . . . . 17

E
Elbow

90° 1/4” NPT x 5/16” Barbed  . . . . . . . . . . . . . 61
90° 3/8” NPT X -6 JIC Swivel  . . . . . . . . . . . . . 27
90°Street 3/8” NPT . . . . . . . . . . . . . . . . . . . . . 58

Element
Fuel / Water Separator  . . . . . . . . . . . . . . . . . . 10
Oil Filter  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10
Primary Fuel Filter . . . . . . . . . . . . . . . . . . . . . . 10

Enclosure  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
Engine

Flex
 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  9

Engine Mounting Bracket
LH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
RH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

Entry
Rubber Cable  . . . . . . . . . . . . . . . . . . . . . . . . . 35

E-Z Lube Rubber Boot  . . . . . . . . . . . . . . . . . . . . . 45

F
Fan  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
Fan ( Requires Rotor Balancing )  . . . . . . . . . . . . . 17
Fan Belt . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47
Fan Guard

Left  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
Right . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
Top  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13

Fender
LH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 43



WORD INDEX

77

RH  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 43
Fiberglass

Exhaust Plenum . . . . . . . . . . . . . . . . . . . . . . . 22
Front Panel . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Radiator Baffle

Top . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Roof

Front . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Middle  . . . . . . . . . . . . . . . . . . . . . . . . . . . 22

Foam
Exhaust Plenum . . . . . . . . . . . . . . . . . . . . . . . 22
Left Intake Baffle . . . . . . . . . . . . . . . . . . . . . . . 22
Radiator Baffle

Bottom  . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Rear

Top . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Rear Corner Back . . . . . . . . . . . . . . . . . . . . . . 22
Right Intake Baffle  . . . . . . . . . . . . . . . . . . . . . 22
Roof

Rear . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Side

Right . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Top & Bottom . . . . . . . . . . . . . . . . . . . . . . 22

Side Door
Bottom  . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
Top . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22

Frame  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 43
Fuel Filter Primary . . . . . . . . . . . . . . . . . . . . . . . . . 47
Fuel Sender  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
Fuel Tank Assembly . . . . . . . . . . . . . . . . . . . . . . . 24
Fuel Water Separator Filter . . . . . . . . . . . . . . . . . . 47
Fuse

1 Amp . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47
10 Amp . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47
5 Amp . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47

Fuse Voltage Regulator  . . . . . . . . . . . . . . . . . . . . 47

G
Gasket

Rocker Cover  . . . . . . . . . . . . . . . . . . . . . . . . . 10
GFI Duplex Receptacle 20 A 125 V  . . . . . . . . . . . 48
Grease Seal

EZ-Lube  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 51
Grommet (for 14ga)  . . . . . . . . . . . . . . . . . . . . . . . 33
Grommet (for 7ga)  . . . . . . . . . . . . . . . . . . . . . . . . 33

H
Heater

Block . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 58
Hinge

Cable Door . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
Continuous Cable Door  . . . . . . . . . . . . . . . . . 35
Continuous Control Panel . . . . . . . . . . . . . . . . 35
Continuous VSS Door  . . . . . . . . . . . . . . . . . . 35
Control Panel  . . . . . . . . . . . . . . . . . . . . . . . . . 31
Front Access Door  . . . . . . . . . . . . . . . . . . . . . 21
Side Door  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19

VSS Door  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
Holder

Female  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21
Male  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21

Hook-up
Cable Door  . . . . . . . . . . . . . . . . . . . . . . . . . . . 29

Hose
3/4” Heater  . . . . . . . . . . . . . . . . . . . . . . . . . . . 26
5/16” Fuel  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 61
5/8” Heater  . . . . . . . . . . . . . . . . . . . . . . . . . . . 58
Brake  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 52
Radiator Bottom  . . . . . . . . . . . . . . . . . . . . . . . 13
Radiator Top . . . . . . . . . . . . . . . . . . . . . . . . . . 13

Hub & Drum with Studs . . . . . . . . . . . . . . . . . . . . . 51
Hub Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45

I
Injector . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10, 47
Isolator . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9, 16

J
J-Bolt . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14

K
Key Style

Cable Door Latch  . . . . . . . . . . . . . . . . . . . . . . 31
Kit

Brake Spring . . . . . . . . . . . . . . . . . . . . . . . . . . 53
LH Brake Shoe . . . . . . . . . . . . . . . . . . . . . . . . 53
RH Brake Shoe . . . . . . . . . . . . . . . . . . . . . . . . 53

L
Label

Remote Start . . . . . . . . . . . . . . . . . . . . . . . 31, 37
Lamp

Combo  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 39
Minuature  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28
Red . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 39
Yellow . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 39

Lamp Bulb . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
Latch

Cable Door  . . . . . . . . . . . . . . . . . . . . . . . . . . . 35
Door  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21
Slam Door . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19
Voltage Selector Door . . . . . . . . . . . . . . . . . . . 31
VSS Door  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35

Left Fender Bracket . . . . . . . . . . . . . . . . . . . . . . . . 43
Lever

Parking Brake . . . . . . . . . . . . . . . . . . . . . . 46, 53
Lever Kit

LH Actuating . . . . . . . . . . . . . . . . . . . . . . . . . . 46
RH Actuating . . . . . . . . . . . . . . . . . . . . . . . . . . 46

LH Electric Brake Assembly  . . . . . . . . . . . . . . . . . 45
LH Hydraulic Brake Shoe Assembly . . . . . . . . . . . 51
Lifting Bail

Top  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41
Lifting Bail Leg Assembly  . . . . . . . . . . . . . . . . . . . 41



WORD INDEX

78

Light
License . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 39

Lower Radiator Hose  . . . . . . . . . . . . . . . . . . . . . . 47
Lug

Single  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37

M
Magnet Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 46
Moulding

Strip  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21
Muffler

Exhaust . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15

N
Nipple

3/8” NPT X 2”  . . . . . . . . . . . . . . . . . . . . . . . . . 27
Close 1/2” NPT X 1.125”  . . . . . . . . . . . . . . . . 61
Close 3/8” NPT X 1” . . . . . . . . . . . . . . . . . . . . 27
Closed 3/8” NPT X 1” . . . . . . . . . . . . . . . . . . . 26

Nut
Brake Mounting  . . . . . . . . . . . . . . . . . . . . . . . 45
Hex . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41
Hex 1/4 - 20  . . . . . . . . . . . . . . . . . . . . . . . . . . 21
Hex 3/8-16  . . . . . . . . . . . . . . . . . . . . . . . . . . . 56
Hex Brake Mounting . . . . . . . . . . . . . . . . . . . . 51
Hex Flange . . . . . . . . . . . . . . . . . . . . . . . . . . . 41
Hex Flange M06-1.0 . . . . . . . . . . . . . . . . . 19, 58
Hex Flange M08-1.25 . . . . . . . . . . . . . 21, 37, 61
Hex Flange M08-1.25 (to Power Pedestal)  . . 35
Hex Flange M16-2.0 . . . . . . . . . . . . . . . . . 43, 55
Hex M16-2.0 . . . . . . . . . . . . . . . . . . . . . . . . . . 44
Hex Nyloc 1/2-13  . . . . . . . . . . . . . . . . . . . 52, 54
Hex Nyloc M12-1.75 . . . . . . . . . . . . . . . . . . . . 16
Hex Nyloc M16-2.0 . . . . . . . . . . . . . . . . . . . . . . 9
Hex Nylon Lock #6-32  . . . . . . . . . . . . . . . 37, 38
Hex Nylon Lock #8-32  . . . . . . . . . . . . . . . 37, 38
Hex Nylon Lock 1/4-20 . . . . . . . . . . . . . . . 14, 37
Hex Nylon Lock M10X1.5 . . . . . . . . . . . . . . . . 43
Locking . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 43
Spindle  . . . . . . . . . . . . . . . . . . . . . . . . . . . 45, 51
Wheel . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45, 51

Nutsert  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 33
Hex M06-1.0 . . . . . . . . . . . . . . . . . . . . . . . . . . 21
Hex M6 X 1.0  . . . . . . . . . . . . . . . . . . . . . . . . . 13

O
Oil Filter . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47
Oil  15W40  . . . . . . . . . . . . . . . . . . . . . . . . . 47

P
Pad

Battery Heater  . . . . . . . . . . . . . . . . . . . . . . . . 59
Panel

Digital Control . . . . . . . . . . . . . . . . . . . . . . . . . 29
Exhaust Grille . . . . . . . . . . . . . . . . . . . . . . . . . 19
Front . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19

Front Roof . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19
Left Side Bottom . . . . . . . . . . . . . . . . . . . . . . . 19
Pedestal Control . . . . . . . . . . . . . . . . . . . . . . . 28
Rear Corner  . . . . . . . . . . . . . . . . . . . . . . . 19, 21
Rear Roof . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19
Rear Top . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21
Right Side Bottom . . . . . . . . . . . . . . . . . . . . . . 19
Side Exhaust . . . . . . . . . . . . . . . . . . . . . . . . . . 19
Top Side . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19

Pin
Quick Release  . . . . . . . . . . . . . . . . . . . . . 44, 54
Shoe Hold Down . . . . . . . . . . . . . . . . . . . . . . . 46

Pintle Eye  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44
Pipe

Elbow  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15
Engine Exhaust . . . . . . . . . . . . . . . . . . . . . . . . 15
Extension Muffler  . . . . . . . . . . . . . . . . . . . . . . 15

Plate
Clarke Serial . . . . . . . . . . . . . . . . . . . . . . . . . . 41
E-Stop Legend  . . . . . . . . . . . . . . . . . . . . . . . . 21
Lifting Eye . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41
Radiator Mounting  . . . . . . . . . . . . . . . . . . . . . 13
Relay Mounting . . . . . . . . . . . . . . . . . . . . . . . . . 9
Transformer Mounting . . . . . . . . . . . . . . . . . . . 16

Plate Asm.
LH Backing . . . . . . . . . . . . . . . . . . . . . . . . . . . 46
RH Backing . . . . . . . . . . . . . . . . . . . . . . . . . . . 46

Plate Assembly
LH Backing . . . . . . . . . . . . . . . . . . . . . . . . . . . 53
RH Backing . . . . . . . . . . . . . . . . . . . . . . . . . . . 53

Plug
3/8 Dia. Hole . . . . . . . . . . . . . . . . . . . . . . . . . . 19
Adjuster Screw  . . . . . . . . . . . . . . . . . . . . . . . . 46
Adjusting Slot  . . . . . . . . . . . . . . . . . . . . . . . . . 53
Hex Countersink 1/4” NPT  . . . . . . . . . . . . . . . 26
Hex Head 3/8” NPT . . . . . . . . . . . . . . . . . . . . . 27
Quick Disconnect  . . . . . . . . . . . . . . . . . . . . . . 61
Rubber E-Z Lube  . . . . . . . . . . . . . . . . . . . . . . 51

Pump
Water  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

Q
Quarter Turn  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38

R
Radiator . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
Receptacle

1/4 Turn  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 33
Clip-On  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19
Duplex . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38
GFCI Duplex

125V
20A . . . . . . . . . . . . . . . . . . . . . . . . . . . 31

Quarter Turn . . . . . . . . . . . . . . . . . . . . . . . . . . 35
Twist . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 38
Twist-Loc

120/240V



WORD INDEX

79

50A  . . . . . . . . . . . . . . . . . . . . . . . . . . 33
Relay . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
Retainer  . . . . . . . . . . . . . . . . . . . . . . . . . . 19, 31, 35
RH Electric Brake Assembly . . . . . . . . . . . . . . . . . 45
RH Hydraulic Brake Shoe Assembly  . . . . . . . . . . 51
Right Fender Bracket  . . . . . . . . . . . . . . . . . . . . . . 43
Rivet

Aluminum 3/16” X .25 . . . . . . . . . . . . . . . . . . . 21
Aluminum 3/16” X .53 . . . . . . . . . . . . . . . . 21, 35
SS 3/16” X .12  . . . . . . . . . . . . . . . . . . . . . . . . 21

Rocker Cover Gasket  . . . . . . . . . . . . . . . . . . . . . . 47
Rubber

Cable Entry . . . . . . . . . . . . . . . . . . . . . . . . . . . 29
Door  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 33

Running Gear
Hydraulic . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 51

Running Gear Assembly . . . . . . . . . . . . . . . . . . . . 43

S
Screw

Brake Mounting  . . . . . . . . . . . . . . . . . . . . 45, 51
Hex . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41
Hex 1/2-13 X 1/2” . . . . . . . . . . . . . . . . . . . 52, 54
Hex 3/8-16 X 1”  . . . . . . . . . . . . . . . . . . . . . . . 35
Hex Flange 1/4-20 X 1.25” . . . . . . . . . . . . . . . 21
Hex Flange 3/8-16 X 1.25” . . . . . . . . . . . . . . . 56
Hex Flange M06-1.0 X 20 . . . . . . . . . . . . . . . . 58
Hex Flange M08-1.25 X 25 . . . . . . . . . 24, 37, 61
Hex Flange M10-1.5 X 30 . . . . . . . . . . . . . . . . 16
Hex Flange M12 - 1.75 X 25 . . . . . . . . . . . . 9, 13
Hex Flange M16-2.0 X 50 . . . . . . . . . . . . . . . . 55
Hex Lock 5/16-18 X 3/4” . . . . . . . . . . . . . . . . . 13
Hex M06-1.0 X 25 . . . . . . . . . . . . . . . . . . . . . . 21
Hex M08 -1.25 X 12  . . . . . . . . . . . . . . . . . . . . 37
Hex M08-1.25 X 70 . . . . . . . . . . . . . . . . . . . . . . 9
Hex M10-1.50 X 20 . . . . . . . . . . . . . . . . . . . . . 43
Hex M12-1.75 X 60 . . . . . . . . . . . . . . . . . . . . . 16
Hex M16-2.0 X 120 . . . . . . . . . . . . . . . . . . . . . 44
Hex M16-2.0 X 90 . . . . . . . . . . . . . . . . . . . . . . . 9
Hex M20-2.50 X 60 . . . . . . . . . . . . . . . . . . 43, 54
Hex Soc Button M8-1.25 X 14  . . . . . . . . . . . . 37
Hex Socket Hd Cap 3/8-16 X 3/4”  . . . . . . . . . 16
Jack  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44, 54
Locking . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 43
M8 - 1.25 X 20  . . . . . . . . . . . . . . . . . . . . . . . . 16
Pan Hd  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41
Pan Head Machine #10-32 X 1/2”  . . . . . . 35, 38
Pan Head Machine #6-32 X 1/2”  . . . . . . . 37, 38
Pan Head Machine #8-32 X 1/2”  . . . . . . . . . . 38
Pan Head Machine #8-32 X 3/4”  . . . . . . . . . . 35
Tapping . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41
Tapping M06 -1.0 X 12 . . . . . . . . . . . . . . . 13, 16
Tapping M06-1.0 X 12  . . . . . . . . . . . . . . . . . . 57
Tapping M06-1.0 X 14  . . . . . . . . . . . . 37, 43, 52
Tapping M06-1.0 X 20  . . . . . . . . . . . . . . . 21, 39
Tapping M08-1.25 X 20  9, 14, 15, 16, 21, 43, 58
Tapping M08-1.25 X 20 (to Frame)  . . . . . . . . 35
Tapping M6 - 1.0 X 14  . . . . . . . . . . . . . . . . . . 13

Tapping M6-1.0 X 12  . . . . . . . . . . . . . . . . 21, 26
Tapping M6-1.0 X 14  . . . . . . . . . . . . . . . . . . . 39
Tapping M8-1.25 X 20  . . . . . . . . . 21, 26, 44, 54

Screw Asm.
Adjuster . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 46

Screw Assembly
Adjusting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 53

Seal
Door Push-on  . . . . . . . . . . . . . . . . . . . . . . . . . 21
Grease  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45
Latch . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21
Rubber Strip  . . . . . . . . . . . . . . . . . . . . . . . . . . 19

Sealclamp
3” . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15

Sensor
Cylinder Head Temperature  . . . . . . . . . . . . . . 10
Oil Pressure - Auto Start . . . . . . . . . . . . . . . . . 10

Shroud
Fan  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13

Shunt Trip Coil . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48
Silencer

Pneumatic . . . . . . . . . . . . . . . . . . . . . . . . . . . . 26
Skid . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 55
Spacer

Fan  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
Spring

Adjuster . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 46
Gas . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19
Retractor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 46
Shoe Hold Down . . . . . . . . . . . . . . . . . . . . . . . 46

Standoff
Breaker . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
Breaker Sheetmetal  . . . . . . . . . . . . . . . . . . . . 37
Insulator  . . . . . . . . . . . . . . . . . . . . . . . . . . 31, 37

Starter  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10, 47
Strainer

Fuel Tank  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24
Strap

Ground  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35
Roof Foam  . . . . . . . . . . . . . . . . . . . . . . . . . . . 19
Tie-Down  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 43

Striker
Door  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41

Strip
Rubber Seal  . . . . . . . . . . . . . . . . . . . . . . . . . . 21

Stud . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45, 51
1/4 Turn  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
Ball  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21
Oval Head Quarter Turn . . . . . . . . . . . . . . . . . 35
Short . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19

Stud Nuts . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47
Stud Nuts (Not Shown)  . . . . . . . . . . . . . . . . . . . . . 17
Stud Terminal Block  . . . . . . . . . . . . . . . . . . . . . . . 47
Support

Cable  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31, 35
Center Fender . . . . . . . . . . . . . . . . . . . . . . . . . 43
Engine . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
Rear Door . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21



WORD INDEX

80

Surge Suppressor . . . . . . . . . . . . . . . . . . . . . . 17, 47
Switch

Battery Disconnect . . . . . . . . . . . . . . . . . . . . . 14
Breakaway  . . . . . . . . . . . . . . . . . . . . . . . . . . . 39
By-Pass  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 41
E-Stop . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21, 47
Interlock  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31

Pushbutton Green  . . . . . . . . . . . . . . . . . . . . . 28

T
Tee

3/16” Inverted Flair . . . . . . . . . . . . . . . . . . . . . 52
Terminal

Cunductor . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
Terminal Block  . . . . . . . . . . . . . . . . . . . . . . . . . . . 38
Terminal Block (Not Shown) . . . . . . . . . . . . . . . . . 17
Thermostat  . . . . . . . . . . . . . . . . . . . . . . . . . . . 10, 47
Tie Rod (Not Shown)  . . . . . . . . . . . . . . . . . . . . . . 17
Tie Rods  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47
Tire

ST 205/75 D15 . . . . . . . . . . . . . . . . . . . . . . . . 43
Tire and Wheel Assembly . . . . . . . . . . . . . . . . . . . 43
Transformer  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

Current  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 37
Tray

Battery  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14
Tube

Brakeline . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 52
Tubing

3/8” OD Synflex  . . . . . . . . . . . . . . . . . . . . . . . 26
5/16” ID . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13

Twist-Lock Receptacle 50 A 120/240 V  . . . . . . . . 48

U
Upper Radiator Hose  . . . . . . . . . . . . . . . . . . . . . . 47

V
Valve

3-Way . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 61
Check 1/2”  . . . . . . . . . . . . . . . . . . . . . . . . . . . 26
Tee Handle 3/8” Ball . . . . . . . . . . . . . . . . . . . . 27

Valve Stem  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 43
Voltage Adjust Potentiometer R2 2000 ohm . . . . . 47
Voltage Change Selector Switch  . . . . . . . . . . . . . 47
Voltage Regulator . . . . . . . . . . . . . . . . . . . . . . . . . 17
Voltage Transformer . . . . . . . . . . . . . . . . . . . . . . . 47

W
Washer  . . . . . . . . . . . . . . . . . . . . . . 9, 29, 31, 33, 43

#10 Flat . . . . . . . . . . . . . . . . . . . . . . . . . . . 21, 35
3/8” Flat  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35
Flat  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9
Flat 1/4”  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16
Flat 13/32”  . . . . . . . . . . . . . . . . . . . . . . . . . . . 37
Flat 3/4”  . . . . . . . . . . . . . . . . . . . . . . . . . . 43, 54
Flat 3/8”  . . . . . . . . . . . . . . . . . . . . . . . 44, 54, 56

Flat Nylon  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35
Lock  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45
M10 Flat  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35
Nylon . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
Plain  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 52, 54
Plastic . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14
Snubbing . . . . . . . . . . . . . . . . . . . . . . . . . . . 9, 16
Spindle  . . . . . . . . . . . . . . . . . . . . . . . . . . . 45, 51
Spring Lock 3/8”  . . . . . . . . . . . . . . . . . . . . 37, 56
Tang  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45, 51

Water Pump  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 47
Wavy Washer  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17
Wheel  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 43
Window

Plexiglass  . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21
Wiring Harness

Engine - Auto Start . . . . . . . . . . . . . . . . . . . . . 10

Wound Exciter Field  . . . . . . . . . . . . . . . . . . . . . . . 17



© Clark Power Services   Printed in the U.S.A.  

 

Clarke Power Generation, Inc.
8015 Piedmont Triad Parkway
Greensboro, N.C. 27409




